
Package leaflet: information for the user 

 

Retafer, 100 mg prolonged-release tablets 

iron sulphate 

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse has 

told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

 

What is in this leaflet 
1. What Retafer is and what it is used for 

2. What you need to know before you take Retafer 

3. How to take Retafer  

4. Possible side effects 

5. How to store Retafer 

6. Contents of the pack and other information 

 

 

1. What Retafer is and what it is used for 

 

Retafer prolonged-release tablets (extended-release tablets) are used to prevent and treat anaemia due to 

low iron levels. Anaemia due to low iron levels may occur if your diet lacks iron or if an insufficient 

amount of iron is absorbed from the gastrointestinal track. Anaemia due to low iron levels may also be 

caused by bleeds, such as abundant menstrual bleeds. Iron requirement also increases during pregnancy. 

The daily iron requirement is 10–30 mg. 

 

 

2. What you need to know before you take Retafer 

 

Do not take Retafer 

- if you are allergic to iron sulphate or any of the other ingredients of this medicine (listed in section 

6); 

- if you receive repeated blood transfusions. Talk to your doctor. 

- if you suffer from haemosiderosis or haemochromatosis (iron overload disorders); 

- to treat other types of anaemia (except for anaemia due to low iron levels). 

 

Warnings and precautions 

Talk to your doctor, pharmacist or nurse before taking Retafer:  

- if you suffer from oesophageal constriction, oesophageal stricture or a disease, due to which the 

permeability of the digestive tract has deteriorated. Swallow the extended-release tablet with plenty 

of water to prevent it from getting stuck in the oesophagus; 

- if you have swallowing difficulty (a tablet left in the mouth may cause mouth ulcers and 

inflammation of the mouth); 



If you accidentally pull the tablet into the airways, contact your doctor immediately. If the tablet 

enters the airways, there may be a risk of bronchial ulceration and narrowing, which can cause 

cough, haemorrhage and / or shortness of breath. These symptoms may occur several days or 

months after the tablet has been accidentally drawn into the airway. It is therefore necessary to 

quickly ascertain that the tablet does not damage your respiratory system. 

- due to the risk of mouth ulceration and changes in the colour of teeth, the tablets may not be sucked 

or chewed but must be swallowed whole with water. If you cannot fulfil this instruction or if you 

have swallowing difficulty, ask your doctor for advice. 

- if you have a gastrointestinal disease (e.g. an inflammatory bowel disease, diverticulitis, gastritis or 

a gastrointestinal ulcer); 

- gastrointestinal irritation, damage, ulceration, bleeding and occlusion may occur if the tablets are 

kept in the upper gastrointestinal tract. 

- overdose of iron preparations may cause serious iron poisoning, especially in children, which is 

why Retafer tablets must be stored out of the reach of children; 

- a doctor must discover the cause of anaemia and iron deficiency, especially in elderly patients (see 

section “Do not take Retafer”). 

 

Also see section “How to use Retafer” and “Possible side effects”. 

 

Other medicines and Retafer 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

Tell your doctor if you are using the following medicines: 

 tetracyclic antibiotics, e.g. tetracycline and doxycycline. Taking iron preparations at the same time 

decreases the absorption of tetracyclines and weakens their effect. The interval between taking these 

medicines should be at least 2 hours. 

 Fluoroquinolone antibiotics: ofloxacin, ciprofloxacin, enoxacin, levofloxacin and moxifloxacin. 

Taking iron preparations at the same time decreases the absorption of fluoroquinolones and 

weakens their effect. Taking iron preparations with these antibiotics should be avoided. 

 Other medicines: methyldopa, captopril, thyroxine, penicillamine, mycophenolate mofetil, 

clodronate, risendronate, levodopa and carbidopa. Iron tablets decrease the absorption of these 

medicines and weaken their effect. 

 Medicines that decrease stomach acidity: antacids, histamine receptor blockers (famotidine, 

nizatidine, ranitidine and cimetidine) and proton pump inhibitors that inhibit the formation of 

gastric acid (esomeprazole, lansoprazole, omeprazole, pantoprazole and rabeprazole) weaken the 

absorption of iron.  

  

Retafer with food and drink 

Always swallow the tablets whole with plenty of water. It is recommended to take the tablets between 

meals to maximize absorption. If you get gastrointestinal irritation symptoms, you may take the tablets 

with food or reduce the iron quantity. 

Certain foods and food supplements, when taken at the same time, may inhibit the absorption of iron: 

phytates (grain products), tannins, phosphoproteins in eggs, tea, coffee, bran, cocoa, chocolate and 

calcium (dairy products). 

Meat and ascorbic acid (vitamins C) promote the absorption of iron from the medicine. 

 

Pregnancy and breast-feeding 

Talk to your doctor or pharmacist before taking this medicine. It is recommended that treatment be 

initiated and monitored by a healthcare professional. 

Retafer tablets may be taken during pregnancy. If necessary, iron preparations may be used during 

pregnancy. Ask your doctor or the clinic for specific instructions. 

 



Driving and using machines 

Retafer tablets have no effect on the ability to drive or use machines. 

 

Retafer contains sucrose (5.9 mg in a tablet). If you have been told by your doctor that you have 

intolerance to some sugars, talk to your doctor before taking this medicine. 

 

 

3. How to take Retafer 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Dosage  
Retafer 100 mg prolonged-release tablets 

This medicine must not be given to children under the age of 12 without a doctor’s prescription.  

Children above the age of 12 and adults: 1 extended-release tablet a day to prevent anaemia due to low 

iron levels. 1 extended-release tablet once or twice a day to treat anaemia due to low iron levels. 

Starting from the 20th week of pregnancy: 1 extended-release tablet once or twice a day. 

 

Your doctor may have prescribed you different dosage instructions than given in this leaflet. Always 

follow your doctor’s instructions.  

Other iron preparations should not be taken at the same time as Retafer tablets.  

Swallow the tablet whole with water. Do not suck the tablet or keep it in your mouth. 

The development of dark or black stool during treatment with Retafer is not harmful.  

 

If you feel that the effect of Retafer is too strong or too weak, talk to your doctor or pharmacist. 

 

If you take more Retafer than you should 

Taking Retafer tablets is safe if you follow the recommended daily dose.  

However, keep in mind when storing the Retafer package that 1...2 g of iron (10...20 Retafer 100 mg 

extended-release tablets) may lead to death if ingested by children. Symptoms of poisoning include 

stomach pain, vomiting and diarrhoea. In the case of suspected poisoning, quickly talk to your doctor. 

Activated charcoal is not beneficial in the treatment of poisoning. 

 

If you forget to take Retafer 

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this product, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Preparations containing iron may cause upper abdominal complaints, nausea, metallic taste in the mouth, 

constipation and diarrhoea. Iron may cause dark or black discoloured stool. 

 

As rare harmful side effects, iron preparations may cause the ulceration and narrowing of the oesophagus. 

This can be avoided by always swallowing the tablets when standing or sitting up and with plenty of 

water.  



Gastrointestinal irritation, damage, ulceration, bleeding and occlusion may occur when the tablets are kept 

in the upper gastrointestinal tract. 

 

Hypersensitivity reactions to the ingredients of the preparation are rare but possible. 

 

Oral iron preparations may cause dark spots on the gastrointestinal mucosa (pseudomelanosis). 

Unknown (incidence cannot be estimated based on available data). 

Ulceration of the mouth (in the case of incorrect use when tablets are chewed, sucked or kept in the 

mouth). 

In all patients, especially elderly patients and patients with swallowing difficulty, there is a risk of 

ulceration of the throat or oesophagus (the tube that connects the mouth to the stomach). If the tablet 

enters the airways, there is a risk of bronchial (large airways in the lungs) ulceration, which can lead to 

bronchoconstriction. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Retafer 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to the 

last day of that month. 

 

Do not store at a temperature higher than 25 ºC. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Retafer contains 
- The active substance is iron sulphate. One Retafer 100 mg tablet contains iron sulphate in quantities 

that equal 100 mg of Fe2+. 

- The other ingredients inside the tablet are ascorbic acid (vitamin C), saturated castor oil, ammonium 

methacrylate copolymer (Eudragit RS PO), methacrylic acid copolymer 12.5% (Eudragit S 12.5), 

magnesium stearate and talc. The other ingredients in the coating of the tablet include 

hypromellose, sucrose, macrogol 6000, polysorbate 80, magnesium stearate, titanium dioxide (food 

colouring E171) and red iron oxide (E172). 

 

What Retafer looks like and contents of the pack 

Refater 100 mg tablets, 30 pcs. in a PVC/PVDC/aluminium blister pack. 

Reddish brown, biconvex, coated tablet with a diameter of approximately 9 mm. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

Orion Corporation 

http://www.ravimiamet.ee/


Orionintie 1 

FIN-02200 Espoo 

Finland 

 

Manufacturer 

Orion Corporation, Orion Pharma 

Orionintie 1 

FI-02200 Espoo 

Finland 

 

or 

 

Orion Corporation 

Orion Pharma 

Joensuunkatu 7 

FI-24100 Salo 

Finland 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

Orion Pharma Eesti OÜ 

Mustamäe tee 6b  

10621 Tallinn, Eesti 

Tel: + 372 66 44 550 

E-mail: orionpharmaeesti@orionpharma.com 

 

This leaflet was last revised in December 2021. 
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